
WQPBWQSTR-002 

 

 
 
 
 
 
 
 
 

 
Demonstration of Substantial and 
Widespread Economic Impacts to Montana 
That Would Result if Base Numeric 
Nutrient Standards had to be Met in 
2011/2012 
 
 
 
 
 
 
 
 
 
 

April 26, 2012 
 
 
 
 
Prepared by: 
Water Quality Planning Bureau, Water Quality Standards Section 
Montana Department of Environmental Quality  
1520 E. Sixth Avenue  
P.O. Box 200901  
Helena, MT 59620-0901



 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Suggested citation: Blend, Jeff; Suplee, Michael. 2011. Demonstration of Substantial and Widespread 
Economic Impacts to Montana That Would Result if Base Numeric Nutrient Standards had to be Met in 
[...]
strong on the five indicators, say a 2.6 average value, this would indicate a town that is strong 
economically, and therefore the town might not be as significantly affected by additional wastewater 
fees and may not face a substantial impact (in which case it could better afford the new fees to meet the 
nutrient criteria). Although initially used in the Municipal Screener to determine if the 2% threshold was 
met, Median household income is applied differently in the context of the Secondary score and provides 
a general indicator of the health of the community.  
 
The outcomes of both tests, the Screener and the Secondary test, are then assessed on a matrix (step 3) 
found in the guidance (Figure 2) to determine if water treatment costs to meet standards would cause 
‘Substantial’ economic impact. If a town lands within a check mark or question mark within the matrix, 
then this constitutes a ‘Significant’ finding for that town with the affected WWTP. If a town lands on an 
’x’, then no Significant impact can be found, and the test is done. No variance from the numeric nutrient 
standards would be granted. 



Demonstration of Substantial and Widespread Economic Impacts to Montana That Would Result if Base Numeric 
Nutrient Standards had to be Met in 2011/2012 

 

4/26/2012 Final 6 

 
For example, a community with: 

a. A mid-range (1.5-2.5) secondary test score and a high (> 2.0%) municipal preliminary screener 
score, would have substantial economic impact from meeting the new wastewater standards. 
The town would move on to the Widespread test. 

b. A mid-range (1.5-2.5) secondary test score and a low (< 1.0%) municipal preliminary screener 
score, would not have substantial economic impact from meeting the new standards and no 
variance would be given. 

 

 
Figure 2. Secondary Score Indicator Matrix from EPA Guidance 
 
The third step in the economic hardship assessment, if a significant impact has been shown, is to 
demonstrate a ‘Widespread’ finding for all or almost all Montana communities with affected WWTPs. 
The guidance calls for a separate "widespread" demonstration that uses a variety of possible economic 
indicators, but with much more flexibility than the procedure for substantial impacts. The widespread 
demonstrations should assess the magnitudes of such indicators as increases in unemployment, losses 
to the local economy, changes in household income, decreases in tax revenues, indirect effects on other 
businesses, and increases in sewer fees for remaining private entities. While these widespread 
indicators are examples of things to look at, none are mandatory, and the analyst has discretion as to 
which to use. The Widespread analysis is discussed in more detail below. 
 

Analysis Sample 
Twenty-four publicly owned WWTPs were evaluated as a representative subset of the larger population 
of 107 affected Montana dischargers. The public dischargers selected for the analysis represented larger 
communities who are major dischargers with advance treatment systems (> 1MGD), large, medium and 
small towns who are minor dischargers with advanced treatment systems (< 1 MGD), and lagoon 
systems. Site-specific information on the existing treatment technologies, facility-specific effluent data 
and community demographics were obtained for this subset and extrapolated to publicly owned plants 
throughout the state with similar wastewater treatment trains and similar demographics.  
 
Within Montana, the size and types of public wastewater treatment plants vary significantly, ranging 
from lagoon systems to systems using advanced biological nutrient removal. Table 2 summarizes the 
number of major, minor and lagoon public dischargers in the State that would be affected by nutrient 
criteria, and then breaks down that same distribution within the selected sample. It is clear from the 
table that the major dischargers were completely represented within the 24 towns selected for analysis, 

Municipal Preliminary Screener

> 2.0% 

(weak)

1.0% - 2.0% 

(mid-range)

< 1.0% 

(strong)

Secondary 

test

score

< 1.5 (weak)   ?

1.5 – 2.5 (mid-

range)
 ? 

> 2.5 (strong) ?  

 = Substantial economic impact 
? = Possible substantial economic impact 
X = No substantial economic impact 



Demonstration of Substantial and Widespread Economic Impacts to Montana That Would Result if Base Numeric 
Nutrient Standards had to be Met in 2011/2012 

 

4/26/2012 Final 7 

while the lagoons were represented by a small subset of the lagoon total. This was done because it is 
assumed that all small towns with lagoons would experience significant and widespread impacts from 
having to meet criteria, while it was unclear whether that would be true for all major and minor 
dischargers. Therefore, the subsample included towns most likely to not experience economic hardship 
from having to meet standards, and thus be able to afford to reach base nutrient criteria. This was done 
to err on the side of being conservative in attaining a hardship finding for the state as a whole. 
 
Table 2. Municipal WWTPs in Montana Affected by Nutrient Criteria 

 
Major Discharger 

(Big 7 Towns) 
Advanced Discharger 

> 1 MGD 
Advanced Discharger 

< 1 MGD 
Lagoons 

All affected Montana 
Dischargers 

7 5 12 83 

Percent of total affected WWTPs 6.5% 4.7% 11.2% 77.6% 

Subsample 7 5 4 8 

 
To address the first step in the Substantial test, the Municipal Preliminary Screener, DEQ developed a 
detailed Excel spreadsheet (Appendix A) to calculate the annualized capital and operations and 
maintenance costs (O&M) associated with meeting the base numeric nutrient standards for the 24 
sample towns. The spreadsheet also estimated the percent of MHI associated with the increased sewer 
rates plus current sewer rates. For purposed of this analysis, reverse osmosis was assumed to be 
technology needed to attain the criteria. Capital and O&M costs for attaining nutrient standards were 
estimated from the DRAFT Interim WERF study (Falk, et al., 2011a). Appendix A presents two 
spreadsheets with the calculations and results of the analysis. Appendix B documents all the underlying 
assumptions applied for this demonstration.  
 
The interim WERF study looked at five different levels of nutrient treatment from minimal treatment 
(level 1) to a treatment that is close to Montana’s base criteria (level 5). In fact, level 5 would meet or be 
superior to some of Montana’s criteria shown in Table 1. Level 1 treatment in the study is more 
advanced than lagoons, but still does not directly treat N and P. Level 2 treatment is about the same as 
the variance levels outlined in SB 367. Table 3 summarizes the attainable effluent quality and costs of 
the five different treatment levels from the interim WERF study. Table 4 summarizes the water 
treatment processes used in the study for each of those five levels. 
 
Table 3. Effluent Quality and Associated Treatment Costs in the Interim WERF study (Falk, et al., 
2011a) 

Level Description 
Capital Cost (million dollars 

per 1 GPD design flow) 
Operations Cost (dollars per day 

per 1 MGD actual flow) 

Level 1 No N and P removal 9.3 250 

Level 2 1 mg/l TP; 8 mg/l TN 12.7 350 

Level 3 0.1-0.3 mg/l TP; 4-8 mg/l TN 14.4 640 

Level 4 <0.1 mg/l TP; 3 mg/l TN 15.3 880 

Level 5 <0.01 mg/l TP; 1 mg/l TN 21.8 1370 

 
  



Demonstration of Substantial and Widespread Economic Impacts to Montana That Would Result if Base Numeric 
Nutrient Standards had to be Met in 2011/2012 

 

4/26/2012 Final 8 

Table 4. Unit Processes per Treatment Level in WERF Study (Falk, et al., 2011a) 
Level Liquid Treatment Solids Treatment Comment 

1 

Primary Clarifier 
Activated Sludge 
Disinfection 
Dechlorination 

Gravity Belt 
Thickener 
Anaerobic 
Digestion with 
Cogen 
Centrifugation 

Conventional Activated Sludge for BOD/TSS removal 

2 

Primary Clarifier 
Activated Sludge 
Alum (optional) 
Disinfection 
Dechlorination 

Gravity Belt 
Thickener 
Anaerobic 
Digestion with 
Cogen 
Centrifugation 

Nitrification/Denitrification and Biological Phosphorus 
Removal 

3 

Primary Clarifier 
Activated Sludge 
Methanol 
(optional) 
Alum (filtration) 
Filtration 
Disinfection 
Dechlorination 

Gravity Belt 
Thickener 
Anaerobic 
Digestion with 
Cogen 
Centrifugation 

Nitrification/Denitrification and Biological Phosphorus 
Removal and Filtration 

4 

Primary Clarifier 
Activated Sludge 
Methanol 
(optional) 
Alum/Polymer 
(Enhanced Settling) 
Enhanced Settling 
Filtration 
Disinfection 
Dechlorination 

Fermentation 
Gravity Belt 
Thickener 
Anaerobic 
Digestion with 
Cogen 
Centrifugation 

Nitrification/Denitrification and Biological Phosphorus 
Removal, High Rate Clarification and Denitrification 
Filtration  

5 

Primary Clarifier 
Activated Sludge 
Methanol 
(optional) 
Alum/Polymer 
(Enhanced Settling) 
Enhanced Settling 
Filtration 
Microfiltration 
Reverse Osmosis 
Disinfection 
Dechlorination 

Gravity Belt 
Thickener 
Anaerobic 
Digestion with 
Cogen 
Centrifugation 

Nitrification/Denitrification and Biological Phosphorus 
Removal, High Rate Clarification, Denitrification Filtration, 
and MF/RO on about Half the Flow 

 
  



Demonstration of Substantial and Widespread Economic Impacts to Montana That Would Result if Base Numeric 
Nutrient Standards had to be Met in 2011/2012 

 

4/26/2012 Final 9 

Costs for the S&W demonstration were estimated based on the assumption that reverse osmosis (RO) 
would be the technology used to best meet base nutrient criteria.2 Current nutrient levels and 
treatment costs at the 24 sample towns were compared to nutrient levels and costs that would be 
needed to meet RO based on the WERF study. In this way, annual capital and operations costs needed 
for meeting base nutrient criteria were applied to each town, and new wastewater bills were calculated 
for a scenario where towns would have to meet RO and thus attempt to meet base nutrient criteria 
today. Towns that have lagoons were assumed to have to pay the entire listed costs (per MGD) of Level 
5 to get to the criteria (use RO). Towns currently with advanced treatment were assumed to have 
already paid for some of the Level 5 costs. If a town already met WERF level 2 nutrient levels, for 
example, then the level 2 costs for both capital and operations were subtracted from level 5 costs. It is 
important to note that the operations costs of meeting base numeric criteria taken from the WERF study 
(Table 3) do not include labor and maintenance costs, so the costs estimates may be slightly low 
(conservative). This is addressed below. WERF level 5 is not quite as stringent as many of the Montana 
base nutrient criteria, so the costs to reach nutrient standards estimated for this demonstration are 
potentially underestimated in that sense as well, which is also addressed below. 
 

RESULTS 

SUBSTANTIAL IMPACT 

Table 5 presents the Municipal Preliminary Screener results for the 24 communities evaluated in the 
analysis if they had to meet base numeric nutrient criteria. DEQ first examined the MHI results that 
would be incurred by the largest seven Montana towns (Billings, Great Falls, Missoula, Bozeman, Butte, 
Helena, and Kalispell). Missoula was assumed to already meet the criteria on the Clark Fork due to 
dilution (the only affected town to do so out of the 107), but was included anyway. The rationale for this 
approach was that if any WWTP could afford meeting numeric nutrient criteria, it would be Montana’s 
largest towns due to the already-sophisticated systems in place and/or large populations across which 
additional costs could be dispersed (i.e., economies of scale). Differences in the resulting MHI levels for 
these seven towns (and all Montana towns) include current levels of nutrient treatment, town 
population, current MHI, and current wastewater fees. Based on our analysis, five out of seven of the 
largest towns in Montana would score over the 2% MHI threshold to meet base criteria (Table 2). 
Missoula (which already meets the standard) and Helena do not. Lolo also comes in under 2%. The three 
towns in the sample that would not hit the 2% threshold are highlighted in blue. All smaller towns with 
lagoons scored more than 2% MHI. The breakout of all 24 towns is given below. 
  

                                                           
2 A ‘Pilot Study for Low Level Phosphorus Removal’ ([2010] Hal Schmidt, P.E.MWH Americas, Inc.), conducted in 

Florida shows that for TP, TN, and other micro-pollutants, RO was indeed the most effective method for removing 
TN and TP (better than membrane bioreactor, MBR). Dave Clark of HDR Engineering, agreed that RO is the 
treatment that results in the lowest TN levels, and that the WERF report accurately reflects capital and operations 
costs for RO.  Thus, this study assumes the use of RO technology for this demonstration of economic hardship. (It is 
important to note that this does not mean that Montana WWTPs would be expected to implement RO to meet 
practical Limits of Technology [LOT] or nutrient criteria in practice.) 



Demonstration of Substantial and Widespread Economic Impacts to Montana That Would Result if Base Numeric 
Nutrient Standards had to be Met in 2011/2012 

 

4/26/2012 Final 10 

 
Table 5. % MHI Results for towns to reach Base Criteria  

Community Expected % MHI Population MGD (Design Flow) 

The Big Seven Montana Towns 

Kalispell 2.58% $39,953 5.4 

Bozeman 2.92% $41,661 13.8 

Helena 1.74% $47,152 5.4 

Butte 2.15% $37,335 8.5 

Billings 2.41% $45,004 26 

Missoula 1.47% $34,319 12 

Great Falls 4.18% $40,718 26 

Other Large Montana Facilities > 1 MGD 

Livingston 6.85% $35,689 5 

Miles City 4.09% $37,554 3.7 

Hamilton 5.44% $25,161 1.98 

Lewistown 3.43% $31,729 2.5 

Havre 2.04% $43,577 4.4 

Non Lagoon Facilities < 1 MGD 

Columbia Falls 3.02% $38,750 0.766 

Manhattan 2.60% $50,729 0.6 

Lolo 1.81% $46442 0.34 

Stephensville 3.17% 33776 0.3 

Lagoons 

Philipsburg 4.19% $31,375 0.2 

Cut Bank 2.68% $44,833 0.643 

Deer Lodge 3.89% $40,320 3.3 

Glendive 3.67% $42,821 1.3 

Red Lodge 5.16% $50,123 1.2 

Big Fork 2.65% $44,398 0.5 

Highwood 2.54% $62,614 0.026 

Circle 5.47% $29,000 0.16 

 
From the analysis is it clear that small towns in Montana, which comprise the vast majority of affected 
WWTPs in Montana (78%), would all exceed the 2% MHI threshold (Municipal Preliminary Screener). It is 
also important to note that the costs to reach WERF Level 5 underestimate the cost to reach nutrient 
criteria. Figure 3 shows a plot of the 24 town sample comparing population to %MHI. The vertical red 
line shows the 2% MHI cost level. The main trend that stands out is that the largest towns (the seven 
points at or above the 20,000 population mark) would pay between 1.8% and 4% MHI to meet the 
nutrient criteria while all other towns in the sample cover a wider range of between 1.8% and almost 
7%. Also, smaller towns in the sample scored a higher average MHI percent overall than the largest 
seven towns. This strongly suggests that smaller towns would all bear higher than a 2% MHI to reach 
base numeric criteria. Figure 4 shows the estimated percentage increases in wastewater bills from 
having to meet criteria. (Note: Including town names in the figures was visually too crowded). 



Demonstration of Substantial and Widespread Economic Impacts to Montana That Would Result if Base Numeric 
Nutrient Standards had to be Met in 2011/2012 

 

4/26/2012 Final 11 

 
Figure 3. Population Versus Percent MHI Needed to Reach Base Nutrient Criteria 
 

 
Figure 4. Percent Increase in Wastewater Bills to Meet Nutrient Criteria 
 

SENSITIVITY ANALYSIS OF MUNICIPAL PRELIMINARY SCREENER 

The demonstration so far has presented the results of expected treatment costs—the percentage MHI—
as a single value. Because of the uncertainty associated with the underlying assumptions, we provide a 
range of values based on alternate, reasonable assumptions. Three ‘alternate’ assumptions are given, 